
   

Spare parts list

Parts online

Refer to the Parts online web page for most up to date information. The printed information might be outdated.



   

Service pack 200h   1
Service pack 200h   3
Engine CPPG5-5.5   5
Cylinder head CPPG5-5.5   7
Crankcase CPPG5-5.5   9
Crankcase cover CPPG5-5.5   11
Crankshaft_piston CPPG5-5.5   13
Rocker CPPG5-5.5   15
Starter subassembly CPPG5-5.5   17
Carburetor CPPG5-5.5   19
Flywheel CPPG5-5.5   21
Ignition comp. CPPG5-5.5   23
Air cleaner CPPG5-5.5   25
Control CPPG5-5.5   27
Muffler CPPG5-5.5   29
Fuel tank CPPG5-5.5   31
Alternator CPPG5-5.5   33
Frame CPPG5-5.5   35
Control panel assembly CPPG5   37
Control panel assembly CPPG5T   39
Control panel assembly CPPG5.5   41
Starter motor CPPG5-5.5   43
Battery CPPG5-5.5   45
1636303408_02 Handle kit   47
1636303409_01 Handle kit long   49



Service pack 200h 

Parts Online CPPG 5 - 5.5 - 5T s/n ESF090625 -

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.

1



Item Part No. Name Qty L

- 1636310472 Service pack 200h

1 1636300603 Spark plug 1

2 1636300673 Rocker cover gasket 1

3 1636300702 Air filter 1

4 1636300703 Air filter 1

5 1636300641 Fuel filter tank 1

Parts Online CPPG 5 - 5.5 - 5T s/n ESF090625 -

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.

2



Service pack 200h 

Parts Online CPPG 5 - 5.5 - 5T s/n ESF090625 -

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.

3



Item Part No. Name Qty L

- 1636310473 Service pack 200h

1 1636302307 Spark plug 1

2 1636302306 Rocker cover gasket 1

3 1636302309 Air filter 1

4 1636300641 Fuel filter tank 1

Parts Online CPPG 5 - 5.5 - 5T s/n ESF090625 -

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.

4



Engine CPPG5-5.5 

Parts Online CPPG 5 - 5.5 - 5T s/n ESF090625 -

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.

5



Item Part No. Name Qty L

1 1636300975 Engine 1

1 1636301023 Engine 1

1 1636301019 Engine 1

2 - Bolt, flange M5X10 1

3 1636300976 Cover 1

4 - Bolt, flange M6X12 1

5 1636300977 Bracket 1

Parts Online CPPG 5 - 5.5 - 5T s/n ESF090625 -

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.

6



Cylinder head CPPG5-5.5 

Parts Online CPPG 5 - 5.5 - 5T s/n ESF090625 -

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.

7



Item Part No. Name Qty L

1 1636300978 Cylinder head assy 1

2 1636300979 Bolt 1

3 1636300980 Cover assy head 1

4 1636300981 Bolt 2

5 1636300925 Bolt,stud,exhaust 8×34 2

6 1636300603 Spark plug 1

7 1636300673 Rocker cover gasket 1

8 1636300674 Gasket 1

9 - Bolt, flange  M10×80 4

10 - Tube 1

11 - Pin 2

12 - Bolt, flange M6×12 1

13 1636300983 Grease 1

Parts Online CPPG 5 - 5.5 - 5T s/n ESF090625 -

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.

8



Crankcase CPPG5-5.5 

Parts Online CPPG 5 - 5.5 - 5T s/n ESF090625 -

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.

9



Item Part No. Name Qty L

1 - Bolt, flange, 6×14 2

2 1636300675 oil level switch 1

3 1636300676 Bearing 1

4 - Washer,8*16*1.2 1

5 1636300929 Pin lock 1

6 1636300677 Shaft governor 1

7 1636300984 Oil seal 1

8 - Bolt 2

9 - Washer 2

10 - Crankcase 1

11 1636300985 Clamp 1

12 - Bolt, flange, 6×12 2

13 1636300606 Relay 1

14 1636300986 Block 1

15 - Bolt 1

Parts Online CPPG 5 - 5.5 - 5T s/n ESF090625 -

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.

10



Crankcase cover CPPG5-5.5 

Parts Online CPPG 5 - 5.5 - 5T s/n ESF090625 -

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.

11



Item Part No. Name Qty L

1 1636300679 Dipstick 1

2 1636300680 Governor assembly 1

3 1636300676 Bearing 1

4 1636300681 Bearing 1

5 - Pin, dowel 8×12 2

6 1636300682 Gasket 1

7 1636300683 Oil seal 1

8 - Crankcase cover 1

9 - Bolt, flange M8×40 7

Parts Online CPPG 5 - 5.5 - 5T s/n ESF090625 -

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.

12



Crankshaft_piston CPPG5-5.5 

Parts Online CPPG 5 - 5.5 - 5T s/n ESF090625 -

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.

13



Item Part No. Name Qty L

1 1636300684 Ring set piston 1

2 1636300987 Clip 2

3 1636300685 Piston 1

4 1636300988 Pin piston 1

5 1636300686 Connecting rod assembly 1

6 1636300989 Bolt 2

7 - Crankshaft assembly 1

8 1636300933 Key 1

9 - Weight 1

Parts Online CPPG 5 - 5.5 - 5T s/n ESF090625 -

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.

14



Rocker CPPG5-5.5 

Parts Online CPPG 5 - 5.5 - 5T s/n ESF090625 -

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.

15



Item Part No. Name Qty L

1 1636300990 Rocker arm assembly 2

2 1636300991 Rotator 2

3 1636300992 Valve locker 4

4 1636300993 Retainer 2

5 1636300994 Spring 2

6 1636300995 Seat 1

7 1636300687 Seal valve stem 1

8 1636300688 Valve assembly 1

9 1636300996 Plate assembly 1

10 1636300689 Push rod 2

11 1636300690 Lifter valve 2

12 1636300997 Camshaft assembly 1

Parts Online CPPG 5 - 5.5 - 5T s/n ESF090625 -

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.

16



Starter subassembly CPPG5-5.5 

Parts Online CPPG 5 - 5.5 - 5T s/n ESF090625 -

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.

17



Item Part No. Name Qty L

1 1636300998 Recoil starter assy 1

2 1636300746 Cover assy  fan 1

3 1636300747 Starter assembly 1

4 1636300942 Knob recoil starter 1

5 1636300999 Decorate cover 1

6 1636301000 Clip 1

7 - Bolt 5

Parts Online CPPG 5 - 5.5 - 5T s/n ESF090625 -

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.

18



Carburetor CPPG5-5.5 

Parts Online CPPG 5 - 5.5 - 5T s/n ESF090625 -

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.

19



Item Part No. Name Qty L

1 1636300692 Carburetor assembly 1

2 1636300693 Lever assy choke 1

3 1636300694 Gasket carburator 1

4 1636300695 Spacer carburator 1

5 1636300696 Packing carburator 1

6 1636300697 Spacer assy air cleaner 1

7 1636301001 Hose 1

8 1636300958 Pipe clip 2

9 1636300959 Hose 1

Parts Online CPPG 5 - 5.5 - 5T s/n ESF090625 -

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.

20



Flywheel CPPG5-5.5 

Parts Online CPPG 5 - 5.5 - 5T s/n ESF090625 -

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.

21



Item Part No. Name Qty L

1 1636301002 Flywheel assy 1

3 1636300698 Fan cooling 1

4 1636301003 Pulley 1

5 1636301004 Nut special, M16 1

Parts Online CPPG 5 - 5.5 - 5T s/n ESF090625 -

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.

22



Ignition comp. CPPG5-5.5 

Parts Online CPPG 5 - 5.5 - 5T s/n ESF090625 -

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.

23



Item Part No. Name Qty L

1 1636300699 Coil assy ignition 1

2 1636300630 Cap assy noise suppressor 1

3 1636301000 Clip 1

4 - Grommet 1

5 1636300700 Coil 1

5 1636300748 Coil charger 1

6 - Bolt 2

7 - Holder 1

8 - Bolt 1

9 - Bolt 2

Parts Online CPPG 5 - 5.5 - 5T s/n ESF090625 -

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.

24



Air cleaner CPPG5-5.5 

Parts Online CPPG 5 - 5.5 - 5T s/n ESF090625 -

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.

25



Item Part No. Name Qty L

1 - Clip a 2

2 1636300701 Cover 1

3 1636300702 Air filter 1

4 1636300703 Air filter 1

5 1636300704 Air filter assy element 1

7 - Separator 1

8 1636301005 Seal air cleaner 1

9 - Case comp. 1

10 1636300705 Air filter assy 1

11 - Nut 2

Parts Online CPPG 5 - 5.5 - 5T s/n ESF090625 -

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.

26



Control CPPG5-5.5 

Parts Online CPPG 5 - 5.5 - 5T s/n ESF090625 -

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.

27



Item Part No. Name Qty L

1 1636301006 Control assembly 1

2 - Bolt, flange, 6×12 2

3 1636300706 Spring governor a 1

4 1636300707 Spring governor b 1

5 1636300708 Rod governor 1

6 - Nut, flange, M6 1

7 1636300950 Bolt 1

8 1636301007 Arm governor 1

Parts Online CPPG 5 - 5.5 - 5T s/n ESF090625 -

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.

28



Muffler CPPG5-5.5 

Parts Online CPPG 5 - 5.5 - 5T s/n ESF090625 -

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.

29



Item Part No. Name Qty L

1 1636300709 Gasket exhaust cylinder 1

2 - Net 2

3 - Bolt, flange, 8×25 2

4 1636300710 Pipe 1

4 1636300739 Pipe 1

5 1636300711 Gasket 1

6 1636300712 Muffler 1

6 1636300740 Muffler 1

Parts Online CPPG 5 - 5.5 - 5T s/n ESF090625 -

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.

30



Fuel tank CPPG5-5.5 

Parts Online CPPG 5 - 5.5 - 5T s/n ESF090625 -

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.

31



Item Part No. Name Qty L

1 1636300640 Fuel valve 1

2 1636300954 Silent-block 4

3 1636300955 Ribet nut 4

4 - Bolt, flange, M6×25 4

5 - Washer 4

6 1636300641 Fuel filter tank 1

7 1636300642 Fuel cap 1

8 1636300969 Label fuel meter 1

9 - Screw, flat, M5×12 2

10 1636300643 Fuel meter 1

11 1636301008 Fuel  tank 1

12 1636301009 Rubber strip fuel tank 1

Parts Online CPPG 5 - 5.5 - 5T s/n ESF090625 -

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.

32



Alternator CPPG5-5.5 

Parts Online CPPG 5 - 5.5 - 5T s/n ESF090625 -

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.

33



Item Part No. Name Qty L

1 1636300713 Alternator P6500 1

1 1636300678 Alternator P6500T 1

1 1636300741 Alternator 1

2 1636300715 Terminal 1

3 1636300716 Brush holder 1

4 1636300717 Alternator coupling housing 1

5 1636301010 Washer 1

6 1636301011 Bolt 4

6 1636301020 Bolt 4

7 1636301022 Bolt flange 2

7 1636301021 Bolt 2

8 1636300718 Bolt 1

8 1636300742 Bolt 1

9 1636300719 AVR 230V 1

9 1636300613 AVR CPPG5T 1

9 1636300743 AVR 240V 1

10 - Injector part 1

11 1636301013 Bolt 3

12 1636300966 Bolt 6

13 1636301014 Cover 1

14 1636301015 Cover 1

Parts Online CPPG 5 - 5.5 - 5T s/n ESF090625 -

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.

34



Frame CPPG5-5.5 

Parts Online CPPG 5 - 5.5 - 5T s/n ESF090625 -

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.

35



Item Part No. Name Qty L

1 - Frame rail 1

2 - Socket head cap screw 2

3 1636300721 Frame 1

3 1636300744 Frame 1

4 - Nut, flange, M10 4

5 1636300722 Silent-block 1

6 - Nut, flange, M6 4

8 1636300656 Rubber bottom 1

9 - Bolt, flange, M6X14 3

10 - Nut, flange, M8 4

11 - Bolt 1

12 - Washing 1

13 - Ground line 1

14 - Washing 1

15 - Nut 1

16 1636300657 Rubber tank cushion 2

17 1636301016 Frame sheet guard 1

18 - Bolt 2

Parts Online CPPG 5 - 5.5 - 5T s/n ESF090625 -

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.

36



Control panel assembly CPPG5 

Parts Online CPPG 5 - 5.5 - 5T s/n ESF090625 -

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.

37



Item Part No. Name Qty L

1 1636300723 Cubicle 1

2 1636300724 Engine switch 1

3 1636300961 Socket 2

4 1636300725 Circuit breaker 3

5 1636300726 Circuit breaker 1

6 - Post 1

7 - Post 1

8 1636300727 Circuit breaker 1

9 1636300649 Lamp 1

11 1636300653 Plug 2

12 1636300728 Panel back cover 1

13 - Nut 4

14 - Washer 4

15 - Bolt 4

16 1636301017 Socket 1

17 1636300652 Hourmeter 1

Parts Online CPPG 5 - 5.5 - 5T s/n ESF090625 -

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.

38



Control panel assembly CPPG5T 

Parts Online CPPG 5 - 5.5 - 5T s/n ESF090625 -

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.

39



Item Part No. Name Qty L

1 1636300614 Control panel assembly 1

2 1636300724 Engine switch 1

3 1636300961 Socket 1

4 1636300725 Circuit breaker 3

5 1636300726 Circuit breaker 1

6 - Post 1

7 - Post 1

8 1636300636 Circuit breaker 1

9 1636300649 Lamp 1

11 1636301024 Socket 1

12 1636300728 Panel back cover 1

13 - Nut 4

14 - Washer 4

15 - Bolt 4

16 1636300652 Hourmeter 1

Parts Online CPPG 5 - 5.5 - 5T s/n ESF090625 -

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.

40



Control panel assembly CPPG5.5 

Parts Online CPPG 5 - 5.5 - 5T s/n ESF090625 -

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.

41



Item Part No. Name Qty L

1 1636300745 Cubicle 1

2 1636300724 Engine switch 1

3 1636300970 Socket W 2

4 1636300725 Circuit breaker 3

5 1636300726 Circuit breaker 1

6 - Post 1

7 - Post 1

8 1636300749 Circuit breaker 1

9 1636300649 Lamp 1

11 1636300971 Socket 1

12 1636300728 Panel back cover 1

13 - Nut 4

14 - Washer 4

15 - Bolt 4

16 1636300652 Hourmeter 1

Parts Online CPPG 5 - 5.5 - 5T s/n ESF090625 -

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.

42



Starter motor CPPG5-5.5 

Parts Online CPPG 5 - 5.5 - 5T s/n ESF090625 -

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.

43



Item Part No. Name Qty L

1 1636300729 Starter motor 1

2 - Bolt 2

3 1636300730 Contacter assy 1

4 1636301013 Bolt 2

Parts Online CPPG 5 - 5.5 - 5T s/n ESF090625 -

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.

44



Battery CPPG5-5.5 

Parts Online CPPG 5 - 5.5 - 5T s/n ESF090625 -

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.

45



Item Part No. Name Qty L

1 1636301018 Battery wire 1

2 1636300731 Battery 1

3 - Pole 1

Parts Online CPPG 5 - 5.5 - 5T s/n ESF090625 -

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.

46



1636303408_02 Handle kit 

Parts Online CPPG 5 - 5.5 - 5T s/n ESF090625 -

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.

47



Item Part No. Name Qty L

- 1636303408 Handle kit

  1 1636300736 Pipe 2

  2 1636300737 Rubber protection 2

  3 1636302288 Snap button 2

  4 1636300738 Setting handle 1

  5 1636300733 Setting handle 1

  6 1636302281 Bolt 4

  7 1636302282 Cap nut locking m8 6

  8 1636302289 Bolt 2

  9 1636303324 Bolt 4

  10 1636303306 Nut flange 2

  11 1636300735 Rubber shock absorber 2

  12 1636302285 Nut  flange  m6 4

  13 1636302298 Bolt 2

  14 1636302290 Axle pin 2

  15 1636302293 wheel 2

  16 1636302278 Washer flat 2

  17 1636302292 Pin lock 2

  18 1636302304 Caulking 2

  19 1636302342 Plate shaft holder 1

Parts Online CPPG 5 - 5.5 - 5T s/n ESF090625 -

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.

48



1636303409_01 Handle kit long 

Parts Online CPPG 5 - 5.5 - 5T s/n ESF090625 -

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.

49



Item Part No. Name Qty L

- 1636303409 Handle kit long

  1 1636300736 Pipe 2

  2 1636300737 Rubber protection 2

  3 1636302288 Snap button 2

  4 1636300738 Setting handle 1

  5 1636300733 Setting handle 1

  6 1636302281 Bolt 4

  7 1636302282 Cap nut locking m8 6

  8 1636302289 Bolt 2

  9 1636302284 Bolt 8

  10 1636302297 Frame bent foot 2

  11 1636300735 Rubber shock absorber 2

  12 1636302285 Nut  flange  m6 2

  13 1636302298 Bolt 2

  14 1636302290 Axle pin 1

  15 1636302293 wheel 2

  16 1636302291 Plate shaft holder 1

  17 1636302292 Pin lock 2

  18 1636302304 Caulking 2

  19 1636302279 Washer flat 2

  20 1636302283 Nut  flange  m8 8

Parts Online CPPG 5 - 5.5 - 5T s/n ESF090625 -

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.

50


	Service pack 200h
	Service pack 200h
	Engine CPPG5-5.5
	Cylinder head CPPG5-5.5
	Crankcase CPPG5-5.5
	Crankcase cover CPPG5-5.5
	Crankshaft_piston CPPG5-5.5
	Rocker CPPG5-5.5
	Starter subassembly CPPG5-5.5
	Carburetor CPPG5-5.5
	Flywheel CPPG5-5.5
	Ignition comp. CPPG5-5.5
	Air cleaner CPPG5-5.5
	Control CPPG5-5.5
	Muffler CPPG5-5.5
	Fuel tank CPPG5-5.5
	Alternator CPPG5-5.5
	Frame CPPG5-5.5
	Control panel assembly CPPG5
	Control panel assembly CPPG5T
	Control panel assembly CPPG5.5
	Starter motor CPPG5-5.5
	Battery CPPG5-5.5
	1636303408_02 Handle kit
	1636303409_01 Handle kit long

